ANNUAL

REPORT

Fiscal Year 2020-2021

( Inland Empire Utilities Agency
A MUNICIPAL WATER DISTRICT




Message from the
General Manager

As a supplemental water provider, the Inland Empire Utilities Agency (IEUA/Agency) has been committed to
developing local water resources, providing wastewater treatment services and ensuring a clean, reliable water
supply to the Chino Basin region for over 70 years. Year after year, what remains unchanged is the Agency’s
unwavering dedication as a steward of the region.

I[EUA's service to the community is more vital than ever before. The State’s drought conditions have rapidly
intensified throughout the region, with 2021 being the driest water year recorded in a century. Despite the
[...]
Inland Empire Utilities Agency 4




*California Water Code requires municipal water districts to
adjust division boundaries after each decennial U.S. census.
Based on census information, this map was adopted April 2022.

Previous
Division Map



Service Area

IEUA is responsible for serving approximately 875,000 residents over 242-square
miles in western San Bernardino County.

Inland Empire Utilities Agency is governed by a five member Board of Directors who are
elected to staggered four year terms by registered voters within their divisions as defined by
the division boundary map.

Board of Directors General Manager
Effective January 1, 2022 Shivaji Deshmukh, P.E.

Steven J. Elie - President
Representing Division 3

Deputy General Manager
Christiana Daisy, P.E.

Michael Camacho - VVice President

Representing Division 5 Genera| Counsel

Marco Tule - Secretary/Treasurer Jean Cihigoyenetche

Representing Division 1

Jasmin A, Hall- Director
Representing Division 4

Paul Hofer - Director
Representing Division 2



About Us

The Inland Empire Utilities Agency is located in western San Bernardino County and serves approximately
875,000 residents in a 242-square mile service area.

As a regional wastewater treatment agency, the Agency provides sewage utility services to seven
contracting agencies under the Chino Basin Regional Sewage Service Contract: cities of Chino, Chino Hills,
Fontana, Montclair, Ontario, Upland, and Cucamonga Valley Water District (CVWD) in the city of Rancho
Cucamonga.

In addition to the contracting agencies, the Agency provides wholesale imported water from the
Metropolitan Water District of Southern California to seven retail agencies: the cities of Chino, Chino Hills,
Ontario, Upland, CYWD in the city of Rancho Cucamonga, Fontana Water Company in the city of Fontana,
and the Monte Vista Water District in the city of Montclair.

Inland Empire Utilities Agency 7




Mission

Inland Empire Utilities Agency is committed to meeting the needs of the region by providing
essential services in a regionally planned and cost effective manner while safeguarding public
health, promoting economic development and protecting the environment.

Key areas of service:

« Securing and supplying imported water;

« Collecting and treating wastewater;

« Producing high-quality renewable products such as recycled water;
compost and energy;

« Promoting sustainable use of groundwater and development of local
water supplies.

Vision

To become a world class leader in water management and environmental stewardship,
including water quality, water-use efficiency, recycled water, and renewable energy, in order
to enhance and preserve the quality of life throughout the region.

Values

Leading the way. Planning for the future. Protecting the resources of the communities we
serve. The Inland Empire Utilities Agency is committed to:

« Applying ethical, fiscally responsible, transparent and
environmentally sustainable principles to all aspects of
business and organizational conduct;

- Working with integrity as one team, while celebrating the
region’s diversity;

- Staying in the forefront of the industry through education,
innovation, efficiency, and creativity.

Inland Empire Utilities Agency 8




Chino Desalters

Wastewater Treatment

Regional Water Recycling
Plant No. 5 Expansion

Water Quality Laboratory

Inland Empire Utilities Agency

Water Reliability

12

13

15

17

Energy Optimization
Groundwater Recharge

Composting and Biosolids
Management

Environmental Stewardship

19

21

22

Financials

Grant and Loan
Awards




fAjiqisuodsay |edsi]

o
<
0
Q2
=
.-.Iu
-]
o
=
a
=
Ll
ke
c
o
=




Supplemental Water

As a member of the Metropolitan Water District of Southern California (MWD),
IEUA is the supplemental water provider for western San Bernardino County.
Approximately 35 percent of the water used in the region in FY 2020/21 was
imported from the State Water Project through MWD.

Total water consumption within IEUA’s service area for FY 2020/21 was
202,776 acre-feet (AF). Compared to FY 2019/20, potable water use increased
4 percent from 175,829 AF to 183,242 AF and recycled water direct use
increased 14 percent from 17,115 AF to 19,534 AF. Overall, the region is using
approximately 11 percent less water than FY 2013/14 when total
consumption peaked at 227,586 AF.

Inland Empire Utilities Agency 11




Chino Basin Desalter Authority

The Chino Basin Desalter Authority (CDA) was formed under a Joint Exercise of Powers Agreement
on September 25, 2001 by regional agencies including the cities of Chino, Chino Hills, Norco, and
Ontario, IEUA, Jurupa Community Services District, Santa Ana River Water Company, and Western
Municipal Water District (formally admitted on April 2, 2009).

The CDA purifies brackish groundwater extracted from the Chino Basin with the Chino | and I
Desalter facilities and distributes the drinking water to its member agencies. The Chino I and Il
Desalters serve the dual purpose of providing a reliable water supply and managing groundwater
quantity and quality in the region.

IEUA operates the Chino | Desalter, which commenced operations in 2001.

Total Water Delivered by End User:
(MG = million gallons, AF = acre-feet, in which 1 AF = 325,851 gallons)

City of Chino = 1,637.8 MG or 5,026.6 AF
City of Chino Hills = 1,379.6 MG or 4,234.1 AF
Jurupa Community Services District =1,180.1 MG or 3,621.7 AF

Total Well Water Pumped =5,191.4 MG
Total lon Exchange Effluent = 1,004.03 MG
Total Reverse Osmosis Feed Water (Includes Permeate and Concentrate) = 4,084.5 MG




Wastewater Treatment Process

Bar screens

1. Preliminary Treatment

Wastewater passes through bar screens or rakes to remove
large inorganic material, followed by the removal of smaller
inorganic materials such as sand and grit.

Sand & grit removal

2. PrimaryTreatment

As wastewater goes through sedimentation tanks,
approximately 65 percent of the suspended solids are

removed. Primary Clarifier
3. Secondary Treatment T

This is the biological process for reducing the concentration
of organic pollutants in wastewater, reducing in excess 90% SRty G
of the organic material in the wastewater.

4. Tertiary Treatment

Water is filtered to remove suspended organic solids and is
disinfected using sodium hypochlorite.

Inland Empire Ultilities Agency 13




Wastewater Treatment

IEUA owns and operates four facilities specializing in regional water recycling services. The
Agency'’s water recycling plants collectively take in approximately 50.1 million gallons per day
(MGD) of wastewater for treatment. Several treatment processes contribute to providing high
quality recycled water pursuant to California’s Title 22 regulations.

Recycled Water

IEUA began selling recycled water in the 1970s as a low-cost alternative to potable water for
large irrigation customers. Since 2000, IEUA and its local water providers have invested in a
program to expand delivery of high-quality recycled water, thus improving sustainability of
the region’s water supply. To date, IEUA has more than 1,200 connections to the recycled
water distribution system.

Recognizing the critical role of recycled water in the long-term water security plan of the
Chino Basin, IEUA adopted a policy and entered into agreements with its contracting member

agencies to maximize the use of recycled water.

IEUA is committed to the development of its recycled water infrastructure so that all recycled
water produced through its wastewater treatment process can be beneficially used.

Recycled water uses include: agricultural, landscaping, golf courses, industrial cooling, parks,
recreational lakes, groundwater recharge, median strips, and more.

As demand for potable water increases, the future availability of drinking water for irrigation
is questionable. Utilizing recycled water for irrigation and other purposes is making use of a
valuable resource that would otherwise be disposed of.

During FY 2020/21, the average amount of water supplied from IEUA’s facilities was approximately

50.1 - 56,140

million gallons per day (MGD) acre-feet per year (AFY)

Inland Empire Utilities Agency 14




Solids Treatment Facility Elements:

« Rotary drum thickening building

« Digester facilities

« Centrifuge dewatering building

« Boiler building

« Digester gas treatment and flaring

« Food waste receiving

« Improvements to existing energy recovery engines

Liquids Expansion Elements:

« Influent pump station expansion

« Headworks improvements

« Fine screen facility

« Two new primary clarifiers

« Existing aeration basin improvements
- New membrane bioreactor (MBR)




REGIONAL

WATER RECYCLING
PLANT NO. 5

EXPANSION PROJECT

RP-5 EXPANSION

IEUA’s Regional Water Recycling Plant No. 5 (RP-5) is located in the city of Chino and has been
in operation since 2004. The RP-5 Expansion Project will expand RP-5’s liquid treatment
capacity from 16.3 MGD to 22.5 MGD and includes infrastructure for the plant’s ultimate
buildout to treat an average flow of 30 MGD and a peak flow of 60 MGD.

Regional Water Recycling Plant No. 2 (RP-2) has been in operation since 1960 and currently
handles the solids that are removed from Carbon Canyon Water Recycling Facility and RP-5.
The U.S. Army Corps of Engineers will be raising the spillway height of nearby Prado Dam and
as a result, RP-2 will fall within the dam'’s floodplain. Before completion of the spillway project,
a new solids treatment facility will be constructed at RP-5 to allow for the decommissioning of RP-2.

The RP-5 Liquids Treatment Expansion and the RP-5 Solids Treatment Facility will be
constructed under one construction contract, RP-5 Expansion Project, with two separate
milestones. The milestones will be established to differentiate the time needed to complete
the solids treatment work necessary to facilitate the decommissioning of RP-2.

The construction cost totals $450 million with low interest rate loans secured from the U.S.
Environmental Protection Agency Water Infrastructure Finance and Innovation Act and the
State of California Clean Water State Revolving Fund for $196 million and $101 million in loans
respectively. The project was also granted $5.9 million sales and use tax exclusion from the
California Alternative Energy and Advanced Transportation Financing Authority.

The solids treatment facility is anticipated to be complete by the beginning of 2024 with the
liquids treatment expansion following soon after in 2025.

IEUA's Board of Directors awarded the construction contract to W.M. Lyles Co. on July 15, 2020.
W.M. Lyles Co. started construction on January 4, 2021. As of June 30, 2021 the contractor has
been paid 16.2 percent of the contract (§53.4 million), and the contract is 21.3 percent
complete (320 days).



Water Quality Laboratory

IEUA’'s Water Quality Laboratory is located at its
headquarters in Chino, California and supports the
regulatory requirements of the Agency’s
wastewater reclamation plants and the Groundwater
Recharge Program.

The laboratory is assessed and certified by the State
Water Resources Control Board (SWRCB) through
its Environmental Laboratory Accreditation Program
(ELAP) to perform compliance testing for National
Pollutant Discharge Elimination System (NPDES) and
California Division of Drinking Water permit compliance
monitoring, as well as industrial and domestic
wastewater discharge monitoring for the Agency’s
Pre-Treatment and Source Control processes.

On May 5, 2020, the SWRCB adopted comprehensive
regulations required by ELAP to modernize the
program and improve data quality for California
communities. The regulations were approved by
the Office of Administrative Law and went into
effect January 1,2021. Laboratory staff is currently

evaluating operations and will be implementing the
needed changes as dictated by the new
accreditation standard to be fully compliant by
January 1, 2024.

The laboratory uses sophisticated equipment such as
a Gas Chromatograph for pesticides, an lon
Chromatograph for Nitrate and a Gas Chromatogram
using a Mass Spectrophotometer for Trichloroethene.
The laboratory was recently approved for 1,2,3
Trichloropropane testing and is now looking to add
PFAS testing using liquid chromatography with a
tandem Mass Spectrometer. Staff is continuously
evaluating new technologies to stay current and
ready for new or more stringent regulations such as
lower monitoring levels for perchlorate, which went
into effect on July 1, 2021.

The Agency’s education programs include educational
tours of the lab, showcasing the building and its
water quality functions for students in kindergarten
through twelfth grade and the community.

Approximately 20,000 samples are
gathered annually and ran through:

3

Zn

\JA: Zlnc
65.38

Extractions

Inland Empire Utilities Agency

Gas Chromatography

Metals Analysis Bioassays Wet Chemical Analysis

17




Our water samples are collected
from over 100 locations.

Annually, the Agency analyzes over 60,000 tests for:

N% H

Total Coliform Metals Organic Compounds Inorganic Compounds

“)\ N A
WL H-GH
Toxicity

Inland Empire Utilities Agency 18




Environmental Stewardship

The Agency is committed to the responsible use and protection of the environment
through conservation and sustainable practices.

Energy Optimization

IEUA’s renewable portfolio was strategically developed by identifying how available
resources, such as wastewater treatment infrastructure and available land, could be applied
to incorporate environmentally friendly technologies capable of producing power at a rate
comparable to grid import pricing. IEUA successfully incorporated solar, wind and battery
storage into its facilities to reduce its demand on the electric grid. Utilizing public-private
partnerships, IEUA did not have to provide any capital required for the projects and benefitted
from the reduced rates for energy costs.

Energy storage is key to maximizing the value of resource investments, allowing the Agency
to use resources more efficiently, reduce costs for customers and participate in building a
more resilient grid for the entire region.




5 MW

Solar Power

Portfolio History

IEUA entered into a Power Purchase Agreement
(PPA) with a private company and had 3.5
megawatts (MW) of solar panels installed at four of
IEUA's facilities in 2008. Since installation, IEUA has
consumed approximately 76,800 megawatt hours
(MWh) of power generated from the solar panels.

In 2010, IEUA expanded its renewable energy
portfolio by securing another PPA fora 1.0 MW
wind turbine at Regional Water Recycling Plant No.
4 (RP-4) in Rancho Cucamonga. The wind turbine
was commissioned in early 2012 and has generated
approximately 3,613 MWh since startup.

I[EUA partnered with an energy firm to install 4.0
MW of advanced energy storage systems at
Agency facilities and 1.5 MW of solar at the
Inland Empire Regional Composting Facility. The

Inland Empire Utilities Agency

4 MW

Battery Storage

1T MW

Wind Power

storage systems optimize IEUA’s on-site
generation including solar and wind. Since the
start of the operation in January 2019, the solar
has generated an estimated 5,580 MWh of power.

The batteries store excess renewable energy and
use stored energy to power facilities when
demand on the electric grid is high. The energy
storage systems also enhance the Agency’s ability
to share the benefits of renewable resources
between facilities.

The Agency’s Energy Optimization programs
generated 10 percent of the electricity consumed
from renewable energy for the fiscal year. The
renewable energy generated by IEUA in FY
2020/21 would be able to provide electricity to at
least 673 homes for one year.

20




In FY 2020/21, IEUA recharged 4,883 AF of
stormwater/local runoff, delivered 2,396 AF of
imported water and 16,253 AF of recycled water.

Recycled water direct usage was

17,115 AFY

Groundwater Recharge

IEUA, Chino Basin Watermaster, Chino Basin Water Conservation District, and San Bernardino
County Flood Control District jointly sponsor the Chino Basin Recycled Water Groundwater